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1. ¥ 53R Sample Description
1 il 24 R PRk F 40 i 5
Sample Name LiFePO4 Battery Pack Model Name BV
A5 = AT & - H A R &+
Testing laboratory Attestation of Global Compliance (Shenzhen) Co Ltd.
Testing Address | 12 2/F B“"dmg 19, Junfeng lndust“a' Parh Chongqmg Road, Heping Community, Fuhai
J Street, Bao'an District, Shenzhen, Guangdong, China.
LA RN R4 IR A IR 2+
Applicant Shenzhen Maxi power company
IS ARSETTFE BRI R B 105 5 /1 & 0% RHT 4 18 75 501 %
Anplicant Aduress Room 501, Building 18, Lihe Shuangging Innovation Base, No.105, East Qingbin Road,
PP Qingxi Town, Dongguan City
& S :<X 1) BRYIIT 547 A R4 |
Manufacturer Shenzhen Maxi power company
7 B R TR T PO A B 105 512 A0 T 34 18 5 501 =
Manufacturer Room 501, Building 18, Lihe Shuangqging Innovation Base, No.105, East Qingbin Road,
Address Qingxi Town, Dongguan City
WL R | iR AT
Cell RUIPU Energy Co., LTD
i
Use
FEL s 2R 7Y A 75 FE A Yl 2 2H R T 3G 8S1P
Battery Type Rechargeable Li Battery Composing Mode
A VAT WE B
Nominal Voltage ] Rated Capagcity 100Ah
FLEY FEAR i ST S
Watt-hour ERER Form Almost Cuboid
E?ﬁtfj%fa%ge 20.6V f“tk L 20.8V
Voltage b e
B KR 42 78 B LA
éﬁhffféurren : 100A Max. Continuous 100A
g Charge Current
= ..‘:ée = i \ \
S SR e L
L Canln pea End Charge Current 2
Discharge Current 9
R T A &
Cell Model S B e Cell Rated Capacity b o
JFUG I [a] 22 B ]
Client Date SEEENESN Completing Date Gkl
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2. JiAFr#E Standard

(BB Bl e T fa ks fizim @ W - Bh—RA I AP T M) (ST/SG/AC.10/11/Rev.7, Section 38.3)
<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>
(Section 38.3 of the Seventh revised edition)

3. WATH k451 Test Item And Conclusion

- TR FE 5 g5 . :
Nl /5N
NI H Item Samples Number #t16 Conclusion
= R, Altitude simulation il Pass
VB B iR B8 Thermal test it Pass
. Z1~22 .
%3] Vibration X1~X2 it Pass
i Shock iH it Pass
Y& %0 #% External Short Circuit it Pass
5 Crush i i3t Pass
X3~X7
it JiF 78 #H.Overcharge i iH it Pass
X8~X9
f . Z10~Z1 e
s ifill i HE. Forced discharge = i#id Pass
X10~X19

ERAE S (RS E T G Wit @ i B—iR W FFrETM) (ST/SG/IAC.10/11/Rev.7), 38.3 T E KR,
The submitted samples were complied with <United Nations Recommendations on the Transport of
Dangerous Goods: Manual of Tests and Criteria>(Seventh revised edition), sub-section 38.3.

451217 id 5% Report Revise Record:

RS Bk %k H I A B H/iE
Report Version Revise Time Issued Date Valid Version Notes
7 9 4T
V1.0 / 2022-01-06 HA HRRAT
Valid Initial release
ERA FHA (?\1 7. HLAEA
Tested by 4@ YLLB) %N Reviewed by bf’ -F Approved by /R£P
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FE 332 K % BH Description of the sample

L2,
Z8~29

X1~X2,
X8~X9

L3~LT

X3~X7

£210~£19

X10~X19

55132 B 7o FL TR0 R 30 58 4 7o FECR S Y FL VR

Batteries at first cycle in fully charged states;

552502 B 70 HL T FRL ] 45 TR 6 4 7 HUIR A A H i

Batteriesl after 25 cycles ending in fully charged states;

13 78 FUI R 3 58 2 e RS L AR R W THE 50% HY HL s
Cells at first cycle at 50% of the design rated capacity;
5526732 # 7o FL IR A 1 5 4 pe rEIR S U A R BT HE 50% Y HLS

AGC11203211201UA01
BE4H 197

The 25th cycle of charging and discharging 50% of the battery cell in rated

capacity state;
55— 70 1R R 31 58 A TROR RS B RLES

Cells at first cycle in fully discharged states;
SE25N A2 B 70 HL T ERL ] A RS 6 A TIORU IR A Y H RS

Cells after 25 cycles ending in fully discharge states.

A GE G 1 ¥ =E Test case verdicts:

— ZRNE F A= i Test case does not apply to the test object

— 56 45 B 75 & 23R Test item does meet the requirement P(ass)

— R4 45 BASFF 4 F 3R Test item does not meet the requirement F(ail)

Attestation of Global Compliance(Shenzhen)Co., Ltd
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N/A(Not applicable)
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4. ¥#5HEF Sample Photos

MODEL: 25.6V100AH
ENERGY: 2560wh

mpliay
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Authenticate the photo on original report only
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5. WA R HIZE Test Method And Verdict

B PR B SR WA 2R H 5
Clause Requirements Result Verdict
w65 | WK1 PR R 1 .

| Test 1: Altitude simulation See Table 1

TRES IR AR A R A KT 11.6kpa A ES IR H2045°CHY | KB, L =
FF P EAFADT-64 /AT . =, Lk, I
Test cells and batteries shall be stored at a pressure of 11.6kPa | AL K.
or less for at least six hour at ambient temperature (20£5°C) No leakage, no
venting, no

SR i A A TS IR . THER. M. EMBEREEX | gisassemble
He BRI i B r i L 7E 0 5 (9 TF % U A/ T HAESET X — | no rupture and
WA HT R RI90% . A X BEERZERAEH T 7% 2R E R EEHE | no fire.
RN E 2

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

Wik 2: BERE 3% 2
94,2 Test 2: Thermal test See Table 2 >
RLE b I b2 SR R IR S T 72 C2 C I P EINELD> | £ERK, ILHE £

6/hI, EEFAEREIEE%T-40C+2C &M FEBE L6/ T, =, Tk, I
R W o iR I B 2 18] (1 f AT (] (] B 9300 8. IEFR R E AT, | BRI E K.

FLTERA0IK, BB KT A R 50 H A v L 7R R BT IR No leakage, no
(20°C+5°C) FAFH24/Ne o Xt T AR s i dith s, F3 TARy | Venting, no
TR 6 T B P T 2 2 R 12 /8 disassemble,

: , no rupture and
Test cells and batteries are to be stored for at least six hours at | 5 fire.

a test temperature equal to 72+2°C, followed by storage for at least
six hours at a test temperature equal to -40+2°C. The maximum
time interval between test temperature extremes is 30 minutes. This
procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 + 5°C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at
least 12 hours.

EOR VM A MA TR LHER. B, SRR AE X,
I H A0 v i B et 2 AR e J5 1 T i W e AN/ T AR T I —
R HT L ERI90% . KX B R F R AN EH T 58 2T RS a4 /i
RN EL A

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.
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AR3: w3 H%3
S Test 3: Vibration See Table 3 3
RV AT L VA B TR SV &, (EARIE R AT, IFAER Kz, THE P

W AT SE AL IR IR BN . PRBN N & 5%, ﬁéﬂt%ﬂ%%ﬁ$ﬁ7%§ﬂﬂ <, LfEE, I
200 #izE 2z 6], TEMEP] 7 2%, BN 15 8. X— %,Ez;ﬁ:.i& ey | BOERAITEE K.
=ANHAH R B b A T A R T M AR AT 12 1k, B3R | No leakage, no
3 /M. He e — MR [ A T venting, no

. . di le,
Cells and batteries are firmly secured to the platform of the nf?ﬁ;fﬁ; aend
vibration machine without distorting the cells in such a mannerasto | 5 fire.

faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be repeated
12 times for a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

PEX B AR, M EFREAL 12 Trofmib A gimd (Bl
FU/NRI LA ) , FOXE 12 T LR R A CRBEEMA) H T
ZNGP

The logarithmic frequency sweep shall differ for cells and
batteries with a gross mass of not more than 12 kg (cells and small

batteries), and for batteries with a gross mass of more than 12 kg
(large batteries).

AEANRI . T BZEITAE, OREF 1gn BUBRKINEE
HEPRIAE] 18 Fi2k. NERIRIERIFE 0.8 2K (W 1.6 =
KD, AR B B HONINIE E LR 8gn (ML) 50 #2%) .
W B RNIH AR FFAE 8gn ELRI AN 1N 2 200 #5724

For cells and small batteries: from 7 Hz a peak acceleration of
1gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8g, occurs (approximately 50
Hz). A peak acceleration of 8g» is then maintained until the
frequency is increased to 200 Hz.

PRI . N7 BEETTEE, OREF 1gn HUs KINIEE, E 2|4
FILF| 18 Hh 2% . RIEREHRIE fRIFE 0.8 22K (k2 1.6 ZK)
A AR B R B KR L B 29, RZN 25 #2%) Bk
NS P PRFFAE 29 ELEISNA G N3] 200 #£24

For large batteries: from 7 Hz to a peak acceleration of 1g, is
maintained until 18 Hz is reached. The amplitude is then maintained
at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25 Hz). A
peak acceleration of 2g, is then maintained until the frequency is
increased to 200 Hz.

SR it A AL RS H ARG JF R IR EHER R, Ok
AT K, I ARG it e it A A S = E A i b
56 Ja S RIIN AT 0 T i FE R AS AN TAEREAT X — 56 A A Y
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B PRAEE R WG R Hlse
Clause Requirements Result Verdict
90%. A 5% HL s B EE SR ANE FH T 58 2 TR IR A G e Jt A e Vi 4

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

WiRd4: M W% 4
B343 Test 4: Shock See Table 4 g
TREG Bl A E 2 IR R X AR I B b, R EERY | kBk, L P
ARG b ZH i P 22 25 . R, LK, I

Test cells and batteries shall be secured to the testing machine | B AL K.
by means of a rigid mount which will support all mounting surfaces | No leakage, no
of each test battery. venting, no

R i R 28 SRR A 150 FIBK I HFEEI [FIGEERD 4 [E3% | diSasSBmble,
e . AT o A 2 K B B 0g Rk o )11 285 | o LIPS an
)2 IR R '

Each cell shall be subjected to a half-sine shock of peak
acceleration of 150g, and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of
peak acceleration of 50g»and pulse duration of 11 milliseconds.

fe3 e I R et 26 4 R B 752 360 (Pl 00 T 3 o
o T AN L LB B R SR [ SE62E RS, T AT L i 4L O B
MR TSR 1S5RS, RO 4 2O T o B8 24 A it NI s

B
it i /NS TN Rk e ey 45 I (]
Battery Minimum peak acceleration Pulse duration
150gn B2 245 R ) EIME
e 150g, or result of formula
Small Acceleration (q) (100850] i
: cceleration (gn)= P
batteries Mass
whichever is smaller
50gn B2 A AR I BME
‘ 50gn or result of formula
3000 -
Lene Acceleration (gn)= 11ms
batteries mass
whichever is smaller
* R AL T a5 Mass is expressed in kilograms.

Each battery shall be subjected to a half-sine shock of peak
acceleration depending on the mass of the battery. The pulse
duration shall be 6 milliseconds for small batteries and 11
milliseconds for large batteries. The formulas below are provided to

m ']H::J,
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] PRAEER WAE R H5E
Clause Requirements Result Verdict
calculate the appropriate minimum peak accelerations.

(5 = A 2 o =W B = 7 VA T [ 2%
kb, BEERARSESZ =k, BILEZ18K M.

Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each

of three mutually perpendicular mounting positions of the cell for a
total of 18 shocks.

ZoR b A MmA TSN, THER. T, THERMEE X,
I HAEAN LG o i Bt 2 AR50 J5 T B W AN/ T AR T I —
S T B H)90% . A 5% B R B SR ANE H T 58 2 TR A B 5 e
VAN EL A

Cells and batteries meet this requirement if there is no leakage,
no venting, no disassemble, no rupture and no fire and if the open
circuit voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and
batteries at fully discharged states.

iR 5: ShERiERs NEs
8245 Test 5: External Short Circuit See Table 5 i
FFIN R Bt B EE yh 2E S A — BT TE], DM ANRENREA R | ok, ok P

B e 5T+4 CHYRE . InFART [ AT b B A o/ | R, K
wit, FMHATIREIER . ARG AT, T/ EE | No

TN E i 4 2 A AE 5744 °C (RIS S AL 6 /P, X TRy | disassemble,
TR eyt 20 28/ #E 5744 CHIPAEE M AR 12 /MBS o FR 5 B it B L ik :g trllurgture and
HHAE S5T+4 CHIM B, NRSZ —ANFMER PR AE /S T 0.1 BR U R 2 '

Ao

The cell or battery to be tested shall be shall be heated for a
period of time necessary to reach a homogeneous stabilized
temperature of 57+4°C, measured on the external case. This period
of time depends on the size and design of the cell or battery and
should be assessed and documented. If this assessment is not
feasible, the exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+4C shall be subjected to one short
circuit condition with a total external resistance of less than 0.1
ohm.

X — LR 2R AT AR FEL I B YA AR iR RE (R B 57+4°C Je 4 4L %
% 1 /N, BOT R A AN RIRE O N T R KTHE,
HAORFHE T %45 . FERAA SRR £ DR 31T .

This short circuit condition is continued for at least one hour after
the cell or battery external case temperature has returned to 57 +
4 °C, orin the case of the large batteries, has decreased by half of
the maximum temperature increase observed during the test and
remains below that value.The short circuit and cooling down phases
shall be conducted at least at ambient temperature.

N T
- .cnll,'lll.llr._:fl,l.{__ :
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Clause Requirements Result Verdict
EOR H i A HL VA Ah st iR R A 170°C, IF HAE R i FE b A
RIGSE 6 /NN TR, B, LK.
Cells and batteries meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble,
no rupture and no fire within six hours of this test.

Wik 6: WE/HTE WK 6
3.4. P
5 & pa Test 6: Impact / Crush See Table 6
& GEATHBAEKRT ST 18 Z XKML i) N/A N/A
Impact (applicable to cylindrical cells not less than 18mm in
diameter)

BURE Fth BT R B G IR AR, — AR 316 AR AN
BERUBE R L, WHEER 15.8 2K+0.1 =K, KEZE/ 6 H
A, BHMR KR RE, W EFZKE B—58 91 T%+0.1 T
[ EE B 61+2.5 JEOK = b kv BN AR AZ AL, S — 4N JLF
B R s AR R ) s/ E EPUEBCE E I LAE . EE
MIEEETE R T 5| R BN S5/KFCERTE 90 E% T

The test sample cell or component cell is to be placed on a flat
smooth surface. A 15.8mm+0.1mm diameter, at least 6cm long, or
the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample.
A 9.1 kg £ 0.1kg mass is to be dropped from a height of 61 £ 2.5 cm
at the intersection of the bar and sample in a controlled manner
using a near friction less, vertical sliding track or channel with
minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

%i%ﬁmﬁﬁ,%%W%%ﬂ%ﬁ%“%%ﬁﬁ&ﬁﬁ*&%
HA% 15.8+0.1 2K SR AWM MER . B AFERELZ —kKH#E
o

The test samples is to be impacted with its longitudinal axis
parallel to the flat surface and perpendicular to the longitudinal axis
of the 15.8mm+0.1mm diameter curved surface lying across the
centre of the test samples. Each sample is to be subjected to only a
single impact.

ZER Hith A i 4H A ST iR ANEEE 170°C, I BAE RIS R &
05 6 /NN TCifE, TokE Ko

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

PR GEFTFHATE. 583 B M4 e i B s F 18 22K iﬁﬁﬁﬁi,n:‘!ﬁﬁﬁ P
AR (53] A R B ) ;% ToAT K o
; « , . 0
Crush (applicable to prismatic, pouch, coin/button cells and disassemble .

cylindrical cells less than 18mm in diameter)
W v bR T A BRI TRE AT 2 B R, B I BN K
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Clause Requirements Result Verdict
TE 55 — P Rfih L B B R N SJEKRD . BrEFradtir, ERIH
LA =ME Rz —:

(a) ftihn i) 7] 514 #1131 420.78 T4
(b) I AR R FEE A 100=4K; B0
(c) MLIAR T IL R 4R B FE 1)50% 8 A L.
A cell or component cell is to be crushed between two flat
surfaces. The crushing is to be gradual with a speed of

approximately 1.5cm/s at the first point of contact. The crushing is
to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100mV; or

(c) The cell is deformed by 50% or more of its original thickness.

—HRB R KES . BET 100 2R E £, siibasEE D
KRR 50%, B ATfg BRI /7.

Once the maximum pressure has been obtained, the voltage

drops by 100mV or more, or the cell is deformed by at least 50% of
its original thickness, the pressure shall be released.

PR T B A At W A e B 1Y) — T P o 10/ T3 7 Rtk 2 DA G
SRR o [T H i N S PNt EE E T Rl

A prismatic or pouch cell shall be crushed by applying the force
to the widest side. A button/coin cell shall be crushed by applying
the force on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

BN R Fadh BT A R R i — IR R SR . R B4R ZE L EE 6
/INEF o TR AT FH 22 BT AR At HC A e F) e Tt BT A T AT

Each test cell or component cell is to be subjected to one crush
only. The test Samples shall be observed for a further 6 h. The test

shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

FLR L A AR Y2 AR 5T iR A IE170°C,  IF AR R IE AR A
5 Ja 6/ N A, B k.

Cells and component cells meet this requirement if their external
temperature does not exceed 170°C and there is no disassemble
and no fire during the test and within six hours after this test.

R 7. 3 WE -
38347 | WRAT7: TFRA WE7 >
Test 7: Overcharge See Table 7

75 P EEL AL 0 S AL P05 A 7 FL R AT A . SRR
BN R

(a) S5 PR LA 5 L LR R TASERIN, R f J5k /I o 2 Kok, T
rhy L B34k 75 FhL PR £ 78 i R 22 (R 7 2 o (e N Eﬁgi@e P

(b) 13 RFEE LA Fark HUE KT 18RET, TRIGHISN LRI | oo oot
K7 LR 1 .24

R R PE PR R FHEAT, AT SRUG B 1% g 24 /MBS,

m ']H::
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Requirements

WG R

Result

HrE
Verdict

The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current. The minimum
voltage of the test shall be as follows:

(@) When the manufacturer’'s recommended charge voltage is
not more than 18V, the minimum voltage of the test shall be the
lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer’'s recommended charge voltage is
more than 18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

Tests are to be conducted at ambient temperature; the duration
of the test shall be 24 hours.

ER 75 E it AR LS R P RRLS T 7 RN TR, ToilE K
Rechargeable batteries meet this requirement if there is no

disassemble and no fire during the test and within seven days after
the test.

38.3.4.8

N 8: FRFHE

Test 8: Forced discharge

W% 8
See Table 8

BN NAERERE TS 12V B EIE L TG, e
I FL R R BERE S 2 PRI 5 T 1) 6 7 45 o I e R TSR L 2R 1 T ek i
EENS

Each cell shall be forced discharged at ambient temperature
by connecting it in series with a 12V D.C. power supply at an
initial current equal to the maximum discharge current specified
by the manufacturer.

WaE R AN EE E ) L FE s S5ide ik B R, THREA TS E
IR R . X REAS ML AT SR RO, BRI TA] N NS T
WE W ERR UG RE BR (25D .

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by
the initial test current (in ampere).

EOR R H R A e AR g AR P AR SS f5 7 RN e, ok
Ko

Primary or rechargeable cells meet this requirement if there is no
disassemble and no fire during the test and within seven days after
the test.

Ko
No

disassemble
and no fire.
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Table 1 Altitude simulation
o Jii i Mass (kg) H1E Voltage (V) HEER, Jﬁls’—ﬁ,
i Wi 4 ey | Wi B
Sample | WWLHT | WWUE | Mass | yuitag | WitE | Voltage e
No. Pre-test | Aftertest | 105S (%) | Pre-test | After test | 0SS (%) disassemble,
rupture, fire (Y/N)
Z1 22.95 22.95 0.000 28.65 28.65 0.00 N
L2 23.02 23.02 0.000 28.64 28.64 0.00 N
X1 22.97 22.97 0.000 28.64 28.64 0.00 N
X2 23.01 23.01 0.000 28.65 28.64 0.03 N
Table 2 Thermal test
e Jiite Mass (kg) #1JE Voltage (V) AELEE, J'%llf’ﬁ,
s . ) il 4
s kg AT | ir skage
Sample | W&kl | WiEE Mass | jJikay | Wikjs | Voltage venting, o
No. Pre-test | After test | 1088 (%) | Pre-test | Aftertest | 108S (%) disassemble,
rupture, fire (Y/N)
Z1 22.95 22.95 0.000 28.65 28.32 1.15 N
Z2 23.02 23.02 0.000 28.64 28.33 1.08 N
X1 22.97 22.97 0.000 28.64 28.33 1.08 N
X2 23.01 23.00 0.043 28.64 28.32 1.12 N
TN
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Table 3 Vibration
Jfi = Mass (kg) i1 JE Voltage (V) AEXER, H
val 1] 9
B S RE I ek | [ i
Sample No. | WHl | WE | Mass | juikey | ik | Voltage Cotiit,
Pre-test | Aftertest | 1088 (%) | pre-test | After test | 0SS (%) disassemble,
rupture, fire (Y/N)
Z1 22.95 22.95 0.000 28.32 28.32 0.00 N
/2 23.02 23.02 0.000 28.33 28.33 0.00 N
X1 22.97 22.97 0.000 28.33 28.32 0.04 N
X2 23.00 23.00 0.000 28.32 28.32 0.00 N
x4 \
Table 4 Mt Shock P
Jii & Mass (kg) #1 % Voltage (V) BBk, HX,
it 2 5 N, (b . R By = " | Whether leakage,
rupture, fire (Y/N)
Z1 22.95 22.95 0.000 28.32 28.32 0.00 N
Z2 23.02 23.02 0.000 28.33 28.33 0.00 N
X1 22.97 22.97 0.000 28.32 28.32 0.00 N
X2 23.00 23.00 0.000 28.32 28.32 0.00 N
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Table 5 External short circuit
ERE TS B e i S ALk, R, X
Sample No. Peak temperature (°C) Whether disassemble, rupture, fire (Y/N)
Z1 SF7 N
Z2 57.6 N
X1 58.2 N
X2 57.9 N
Tjﬁis 5 % & Crush P
FEah gn 5 I (e Yo L5 AR, X
Sample No. Peak temperature (°C) Whether disassemble, fire (Y/N)
Z3 24.0 N
Z4 23.8 N
Z5 23.6 N
Z6 23.7 N
T 23.6 N
X3 24 .1 N
X4 23.4 N
X5 23.9 N
X6 23.8 N
X7 24.0 N
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Table 7

Overcharge

P v AT, K
Sample No. Whether disassemble, fire (Y/N)

Z8 N

Z9

N
X8 N
X9 N

% 8
Table 8

i ] S B
Forced discharge

ot G ATk, HX
Sample No. Whether disassemble, fire (Y/N)

Z10 N

Z11

£32

Z13

Z14

Z15

Z16

Z17

Z18

Z19

X10

X11

X12

X13

X14

X15

X16

X17

X18

e | Z & |E1&] & | EZ| & || & | Z&|& & | S | E )| ZE

X19
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7. #if2E Procedure Photo G5 oreH
Marking
Ak 2
Pretreatment

l
l l l

Z1~Z2 Z3~727 Z8-79 Z10-Z19
X1~X2 X3~X7 X8-X9 X10-X19
e FEE AR
Altitude simulation

'

I R
Thermal test

. : |

¥
IRZ) HrIE it 78 gif ] 73 EEL
Vibration Crush Overcharge Forced discharge

:

phy
Shock

'

AN B
External short circuit

l I . v
l

b Pt
Analysis
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8. Wik %% Test equipment

AGC-BT-E161 H -1 HEFF Electronic Weighing Scale
AGC-BT-E154 JiF 3 Digital multimeter

AGC-BT-E062~E082 | Hith ik 5 4¢ Battery Testing System

AGC-BT-E133 A7 REEH Vacuum Tester

AGC-BT-E123 P J5 253856 45 Rapid Temperature Change Tester
AGC-RE-E191 HL 5N R85 2240 Electric vibration test system
AGC-RE-E062 it it & Mechanical shock test instrument
AGC-BT-E139 T2 7Y e vt s 2R 5641 Battery Short-circuit Tester
AGC-BT-E126 HJth 5% 1 46 H1. Battery Crush Tester
AGC-BT-E144 Hds K4 (L Data Acquisition Instrument

AGC-BT-E054~E056 | Hiiifak Hii DC power supply

AGC-BT-E143 &y Eitb ATl 24 Power Battery Detection System
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25 KRR 25 2% 2K Conditions of Issuance of Test Reports
1 RYI T 8% F A IR A B (LA FRIFR[A AR ) IRMERT & FiR &K MEAMIR Y, MEZAREMANE &S, AARRT k%
TIRMR S, FRFFRNAATSHIFRESHADN, Bleia s (0L FRFR[ZE DML . All samples and goods are accepted by the
Attestation of Global Compliance (Shenzhen) Co., Ltd (the “Company”) solely for testing and reporting in accordance with the following
terms and conditions. The company provides its services on the basis that such terms and conditions constitute express agreement between the
company and any person, firm or company requesting its services (the “Clients™).
2. BB R O AR TR (DA R EIRR[AR D), A RIS RAR P RE. REAXFNPHH AR, wEPBESEI S
2, MABHT SEEN AR, AW, 750 LU A A /BN RS BOA T R4S, R, 6w sl B e H
il N 7R B A . BRARMREBUNE] EREGEMER, RUAREEPFE, A2 GGG A B AT 5 =7 3He aEE .
Any report issued by Company as a result of this application for testing services (the “Report™) shall be issued in confidence to the Clients
and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may not be used
for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report 1s issued may,
however, show or send 1t, or a certified copy thereof prepared by the Company to its customer, supplier or other persons directly concerned.
The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third party concerning the
contents of the Report, unless required by the relevant governmental authorities, laws or court orders.
3. BRARFHRBUNERI] . IARBARRZ R, RNAREAFHCHHAS, AARHFH T X5 FEFXH KRG 1EUE. The Company
shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior written consent,
unless required by the relevant governmental authorities, laws or court orders.
4. 6 CMA FrEM IR Y, (UHER TN EESE, AEAEMESIE/ER . The non-CMA report issued by AGC is only permitted to be
used by the client as internal reference use and shall not be used for public demonstration purpose
5. WAL\ W e R S A AT, AR w R R RS BIBOH], A ESR S E S A4 2. In the event of the improper
use of the report as determined by the Company, the Company reserves the right to withdraw it, and to adopt any other additional remedies
which may be appropriate.
6. A F B2 A AT I AT P2 A2, 12D 5 A Re AR N X AR A B R AT B MUK HE . Samples submitted for testing are accepted
on the understanding that the Report 1ssued cannot form the basis of, or be the instrument for, any legal action against the Company.
7. W EAE A A FAE TR & N BB, BRI AR B R 5 2 R Il B L R BT T R A T, AN B 15T,
The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained in
any of its Reports or in any communication whatsoever about its said tests or investigations.
8. #5 s BLAE ik e ER AR Bl B FE vl AR B, B P b ARAEER AT MR S AT A 1% B A AR A F] . Clients wishing to use the
Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample for testing.
9. BRIk & H UG MARHE R, & /A LS UG Mk S AL A E Rk 5 i4E 957« The Company is not responsible for
recalling the electronic version of the original report when any revision is made to them. The Client assumes the responsibility to providing
the revised version to any interested party who uses them.
10. Z KR B SRR AR BA L FRAE 6 . AT HE R AR, BilEaE AR S R n R SR 3. — Hil
i AR RAAAR, BEEMGE BRe R . R T, AARA DR E A REIE S R . BMEAR A 7 Sk
HHATRE S R AEMKKRE, AAREEMER N AL RBEMRE, SFEEARTAMSEEEE. AiEdk, Bk, 8iE
AR R E . MamddE . FERE, NemFaubERAE . ERAAW. ERERAER). 7 fmot AR sCH b R B &5
14 . Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of six years. The
data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we provide any
data and information which has been disposed of after retention period. Under no circumstances shall we be liable for damage of any kind,
including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect, consequential or
punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product liability or otherwise,

even if we are informed in advance of the possibility of such damages.
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